
Mountfield
Westwood

Page 11983 Parts Catalogue

WESTWOOD GARDEN TRACTORS
1983 PARTS CATALOGUE

CONTENTS

PAGE No.

W6R, W6E, W8E/28, W8C UPPER FRAME, BONNET & GRILLE, CONSOLE, ELECTRICAL, 
SEAT, STEERING WHEEL, ROAD WHEELS 2 – 3

W8E, W11C, W11E UPPER FRAME, BONNET & GRILLE, CONSOLE, ELECTRICAL, 
SEAT, STEERING WHEEL, ROAD WHEELS 4 – 6

W16E UPPER FRAME, BONNET & GRILLE, CONSOLE, ELECTRIC, SEAT, 
STEERING WHEEL, ROAD WHEELS 7 – 9

W6R, W6E, W8E, W8C, W11C, W11E, W16E UNDER FRAME, STEERING, TRANSAXLE,
ENGINE/TRANSAXLE, TRANSMISSION, CUTTER DECK, CONTROLS, BRAKING, ENGINE EXHAUST 10 – 12

28” GRASS CUTTER 13 – 14

36” GRASS CUTTER 15 – 16

48” GRASS CUTTER 17 – 18

48” GRASS CUTTER MK2 WITH CONTRA ROTATING BLADES 19 – 20



Mountfield
Westwood

Page 21983 Parts Catalogue

PARTS ILLUSTRATION FOR:
W6R, W6E, W8E/28, W8C
Upper Frame, Bonnet & Grille,
Console, Electrical, Seat,
Steering Wheel, Road Wheels



Page 31983 Parts Catalogue

Mountfield
Westwood PARTS LIST FOR:

W6R, W6E, W8E/28, W8C
Upper Frame, Bonnet & Grille, Console, Electrical, Seat, Steering Wheel, Road Wheels

1 1739 Bonnet, Baby 6 & 8 HP 1
2 2057 Beading, Bonnet Front 1

1489 Beading, Bonnet Rear 1
1645 Beading, Petrol Can Aperture 1

3 1765 Transfer, “Westwood” Bonnet LH 1
1766 Transfer, “Westwood” Bonnet RH 1

4 1519 Transfer, “Westwood” 2
5 1521 Transfer, “W6” 1

1522 Transfer, “W8” 1
6 1740 Grille, Baby 6 & 8 HP 1
7 1734 Screw 2BA x 1/2” LG Recess Pan HD 6
8 1490 Bonnet Catch 1
9 2058 Bonnet Clip 1

10 2059 Steering Column Cap 1
11 1579 Steering Wheel 1
12 1006 Disc Spring Washer 3/8” ID x 1 3/4” OD 1
13 2060 Pin Steering Column Cap 2
14 2061 Blank for Light or Switch Position 6

14/1 2062 ‘Safe Brake’ and ‘Safe Cutter’ Light
Green 12V 2

14/2 2063 Light Switch, Amber 12V 1
14/3 2064 Ignition Light, Red 12V 1

15 1652 Console Body, Baby 6 & 8 HP
16 1649 Ignition/Starter Switch 1
17 2049 Washer, 5/8” Dia. Internal Shakeproof 1
18 1976 Washer, 5/8” ID x 1” OD Plain 1
19 2065 Securing Nut (Ignition Switch) 1
20 2066 Ignition/Starter Key 2
21 1969 Nut, 5/16” UNF Thin Locking Hex 2
22 2047 Washer, 5/16” Dia Single Coil Locking 2
23 1053 Nut, 2BA Self Locking Hex 6
24 1962 Washer, 2BA Ord. Plain Large 2
25 1530 Solenoid 1
26 1608 Safety Cut Out Switch (Cutters) 1
27 1507 Throttle/Choke Control 1
28 2067 Seat Hinge Pin 1
29 1225 ‘R’ Clip 1

Item Part No Description Qty

30 1209 12V Battery, Charge Rate 3 Amps 1
31 1660 Seat 1
32 1742 Seat Mounting Plate 1
33 Not Allocated
34 1501 Mudguard LH 1

1502 Mudguard RH 1
35 1746 Rear Wheel, Small 2

1662 Hub, Rear Wheel 2
1748 Inner Tube, Rear Wheel, Small 2
1747 Tyre, Rear Wheel, Small 2

36 1749 Front Wheel, Small 2
1541 Hub, Front Wheel 2
1201 Inner Tube, Front Wheel, Small 2
1163 Tyre, Front Wheel 2

37 1650 Foot Rest Mat, Front 2
38 1651 Foot Rest Mat, Rear 2
39 2068 Hub Cap 4
40 1980 Spacer, 3/4” ID x 11/4” OD x 3/8” LG 2
41 1099 Washer, 3/4” ID x 11/4” OD Plain 4
42 1664 Key, 5/16” Sq Parallel x 2” LG 2
43 1761 Transfer “6 Horsepower-28” LH 1

1763 Transfer “6 Horsepower-28” RH 1
1762 Transfer “8 Horsepower-28” LH 1
2072 Transfer “8 Horsepower-28” LH (Spec) 1
1764 Transfer “8 Horsepower-28” RH 1
2073 Transfer “8 Horsepower-28” RH (Spec)

44 1324 Nut, 3/8” Dia. Self Locking Hex 2
45 1323 Washer, 3/8” Dia. Ord. Plain 8
46 2016 Bolt, 3/8” UNF x 11/4” LG Hex HD 1

46A 1054 Bolt, 3/8” UNF x 11/2” LG Hex HD 1
47 2070 Main Wiring Loom, Baby 6 HP 1

2071 Main Wiring Loom, Baby 8 HP 1
48 1227 Split Pin, 1/8” Dia. x 13/4” LG 2
49 1105 Washer, 5/16” Dia. Ord. Plain 28
50 1273 Nut, 5/16” UNF Self Lock Hex 14
51 1334 Bolt, 5/16” UNF x 3/4” LG. Hex HD 15
52 1663 ‘E’ Clip for 3/4” Dia. Shaft 2

Item Part No Description Qty

53 1681 Spacer, 3/8” ID x 3/4” OD x 1/4” LG 1
54 2034 Setscrew, 3/8” UNC x 3/4” LG Hex HD 4
55 1633 Washer, 3/8” Dia. Internal Shakeproof 4
56 1498 Bonnet Stay 1
57 2030 Setscrew, 1/4” UNC 3/4” LG Hex HD 1

57A 1331 Washer, 1/4” Dia. Ord. Plain 1
58 2021 M/C Screw 4BA x 1/2” LG

Recess Pan HD 2
59 1144 Nut, 4BA Self Locking Hex 2
60 2074 Drain Pipe & Plug, Engine Oil, 

Baby 6 HP 1
2075 Drain Pipe & Plug, Engine Oil,

Baby 8 HP 1
61 1654 Transfer, Gear Change 1
62 1509 Transfer, To Start 1
63 2076 Transfer, “Please Note” 1
64 2077 Transfer, “Safe” 1
65 2078 Transfer, “Important” 1
66 2086 Accessory Power Socket 1
67 1735 Machine Screw

2BA x 3/4” LG Recess Pan HD 2
68 2079 Seat Spring (Foam Rubber) 1
69 2080 Loom Tie 2
70 2081 Tecumseh 6HP Engine, Recoil Start 1

2082 Tecumseh 6HP Engine, Electric Start 1
2083 Briggs & Stratton 8HP Engine,

Electric Start 1
71 2087 Battery Support Tray 1
72 2088 Restraining Bracket (Battery) 1
73 2089 Lining, Petrol Can Aperture 1
74 2090 Snap On Connector, 

Battery Terminal (Red) 1
75 2091 Snap On Connector, 

Battery Terminal (Blue) 1
76 2092 Transfer, “Operating Instructions” 1

Item Part No Description Qty



Mountfield
Westwood

Page 41983 Parts Catalogue

PARTS ILLUSTRATION FOR:
W8E, W11C, W11E
Upper Frame, Bonnet & Grille,
Console, Electrical, Seat, Steering
Wheel, Road Wheels



Mountfield
Westwood

Page 51983 Parts Catalogue

PARTS LIST FOR:
W8E, W11C, W11E

Upper Frame, Bonnet & Grille, Console, Electrical, Seat, Steering Wheel, Road Wheels

1 1643 Bonnet Std B & 11 HP 1
2 1488 Beading, Bonnet Front 1

1489 Beading, Bonnet Rear 1
1645 Beading, Petrol Can Aperture 1

3 1647 Transfer, “Westwood” Bonnet LH 1
1648 Transfer, “Westwood” Bonnet RH 1

4 1536 Headlight 2
5 1497 Retaining Plate, Headlights 1
6 2093 Grille Support 1
7 1491 Grille, STD 8HP 1

1492 Grille, STD 11HP
7A 1496 Blanking Plate 1
7B 1522 Transfer ‘W8’ 1

8 1495 Grille Plate 1
1523 Transfer ‘W11’ 1

9 1734 Machine Screw,
2BA x 1/2” LG Recess Pan HD 6

10 1980 Spacer, 3/4” ID x 11/4” OD x 3/8” LG 2
11 1498 Bonnet Stay 1
12 1490 Bonnet Catch 1
13 2058 Bonnet Clip 1
14 1579 Steering Wheel 1
15 2059 Steering Column Cap 1
16 1658 Petrol Can 1
17 1659 Cap, Petrol Can 1
18 1660 Seat 1
19 1472 Seat Mounting Plate 1
20 2067 Seat Hinge Pin 1
21 1507 Throttle/Choke Control 1
22 2094 Main Wiring Loom, STD 8 HP 1

2095 Main Wiring Loom, STD 11 HP 1
23 1530 Solenoid 1
24 1649 Ignition/Starter Switch 1
25 2049 Washer, 3/8” Dia Internal Shakeproof 1
26 1652 Console Body 1

Item Part No Description Qty

27 2061 Blank For Light or Switch Position 1
27/1 2062 ‘Safe Brake’ and ‘Safe Cutter’

Light Green 12V 2
27/2 2063 Charge On/Off Light Amber 12V 1
27/3 2064 Ignition Light Red 12V 1
27/4 2099 “Lights On/Off” Light Illum Switch

White 12V 1
28 1006 Disc Spring Washer, 

3/8” ID x 13/4” OD 1
29 1976 Washer 5/8” ID x 1” OD Plain 1
30 2065 Special Nut, Ignition/Starter Switch 1
31 2066 Ignition/Starter Key 2
32 1608 Safety Cut Out Switch (Cutter) 1
33 2068 Hub Cap 4
34 1664 Key, 3/16” Sq. Parallel x 2” LG 2
35 1513 Transfer “8 Horsepower-36” LH 1

1516 Transfer “8 Horsepower-36” RH 1
1514 Transfer “11 Horsepower-36” LH 1
1517 Transfer “11 Horsepower-36” RH 1
2096 Transfer “11 Horsepower-28” LH

(Special) 1
2097 Transfer “11 Horsepower-28” RH

(Special) 1
36 1746 Rear Wheel, Small 2

1586 Rear Wheel, Large 2
1662 Hub, Rear Wheel 2
1748 Inner Tube, Rear Wheel, Small 2
1588 Inner Tube, Rear Wheel, Large 2
1747 Tyre, Rear Wheel, Small 2
1587 Tyre, Rear Wheel, Large 2

37 1749 Front Wheel, Small 2
1538 Front Wheel, Large 2
1201 Inner Tube, Front Wheel, Small 2
1540 Inner Tube, Front Wheel, Large 2
1163 Tyre, Front Wheel, Small 2

Item Part No Description Qty

1539 Tyre, Front Wheel, Large 2
38 1501 Mudguard LH 1

1502 Mudguard RH 1
39 1650 Foot Rest Mat, Front 2
40 1651 Foot Rest Mat, Rear 2
41 1519 Transfer “Westwood” 1
42 1520 Transfer “Gazelle” 1
43 1525 ‘Red’, Transfer 1
44 1324 Nut, 3/8” UNF Self Lock Hex 4
45 1323 Washer, 3/8” Dia. Ord. Plain 12
46 1054 Bolt, 3/8” UNF x 11/2” LG Hex HD 2
47 2060 Pin, Steering Column Cap 2
48 1966 Bolt, 3/8” UNF x 1” LG Hex HD 2
49 1105 Washer, 5/16” Dia. Ord. Plain 28
50 1273 Nut, 5/16” UNF Self Lock Hex 14
51 1334 Bolt, 5/16” UNF x 3/4” LG Hex HD 11
52 1099 Washer, 3/4” ID x 11/4” OD Plain 4
53 1227 Split Pin, 1/8” Dia. x 13/4” LG 2
54 1663 ‘E’ Clip For 3/4” Dia. Shaft 2
55 2034 Setscrew, 3/8” UNC x 3/4” LG Hex HD 4
56 1335 Bolt, 5/16” UNF x 11/4” LG Hex HD 4
57 1969 Nut, 5/16” UNF Thin Lock Hex 2
58 2047 Washer, 5/16” Dia. Single Coil Lock 2
59 1053 Nut, 2BA Self Lock Hex 13
60 1962 Washer, 2BA Dia. Ord. Plain, Large 7
61 1225 R Clip 1
62 1209 Battery, 12V 1
63 2075 Drain Pipe & Plug, Engine Oil,

STD 8 & 11 HP 1
64 1735 Machine Screw, 2BA x 3/4” LG

Recess Pan HD 7
65 2030 Setscrew, 1/4” UNC x 3/4” LG Hex HD 1

65A 1331 Washer, 1/4” Dia. Ord. Plain 1
66 2079 Seat Spring 1
67 1509 Transfer “To Start” 1

Item Part No Description Qty



Mountfield
Westwood

Page 61983 Parts Catalogue

PARTS LIST FOR:
W8E, W11C, W11E

Upper Frame, Bonnet & Grille, Console, Electrical, Seat, Steering Wheel, Road Wheels

68 2076 Transfer “Please Note” 1
69 2077 Transfer “Safe” 1
70 2078 Transfer “Important” 1
71 2086 Accessory Power Socket 1
72 2021 Machine Screw, 4BA x 1/2” LG

Recess Pan HD 2
73 1144 Nut, 4BA Self Lock Hex 2
74 1633 Washer, 3/8” Dia. Internal Shakeproof 4
75 2080 Loom Tie 2
76 1654 Transfer, Gearchange 1
77 2083 Briggs & Stratton, 8 HP Engine,

Electric Start 1
2084 Briggs & Stratton, 11 HP Engine,

Electric Start 1
78 2098 Transfer “Highly Imflammable”

Complies with S1 1982/630 1
79 2087 Battery Support Tray 1
80 2088 Restraining Bracket (Battery) 1
81 2090 Snap On Connector

Battery Terminal (Red) 1
82 2091 Snap On Connector

Battery Terminal (Blue) 1
83 2089 Lining Petrol Can Aperture 1
84 2092 Transfer, Operating Instructions 1

Item Part No Description Qty Item Part No Description Qty Item Part No Description Qty



Mountfield
Westwood

Page 71983 Parts Catalogue

ILLUSTRATION FOR:
W16E
Upper Frame, Bonnet & Grille, 
Console, Electric, Seat, 
Steering Wheel, Road Wheels



Mountfield
Westwood

Page 81983 Parts Catalogue

PARTS LIST FOR:
W16E

Upper Frame, Bonnet & Grille, Console, Electrical, Seat, Steering Wheel, Road Wheels

1 1797 Bonnet 1
2 1488 Beading, Bonnet Front 1

1489 Beading, Bonnet Rear 1
1802 Beading, Bonnet Sides 1
2101 Beading, Engine 1

3 1799 Transfer, Logo, Bonnet LH 1
1798 Transfer, Logo, Bonnet RH 1
1801 Transfer, ‘Westwood’, Bonnet LH 1
1800 Transfer, ‘Westwood’, Bonnet RH 1

4 1536 Headlight 2
5 1497 Retaining Plate, Headlights 1
6 2102 Grille Support 1
7 1492 Grille 1
8 1495 Grille Plate 1

8A 1524 Transfer, W16 1
9 1734 Machine Screw

2BA x 1/2” LG Recess Pan HD 6
10 1980 Spacer, 3/4” ID x 11/4” OD x 3/8” LG 2
11 1498 Bonnet Stay 1
12 1490 Bonnet Catch 1
13 2058 Bonnet Clip 1
14 1579 Steering Wheel 1
15 2059 Steering Column Cap 1
16 1807 Engine Choke Control 1
17 1819 Rubber Flap Assembly 1
18 1660 Seat 1
19 1742 Seat Mounting Plate 1
20 2067 Seat Hinge Pin 1
21 1507 Throttle Control 1
22 2100 Main Wiring Loom 1
23 1530 Solenoid 1
24 1649 Ignition Starter Switch 1
25 2049 Washer, 5/8” Dia. Internal 

Shakeproof 1
26 1653 Console Body 1

Item Part No Description Qty

27 1 2062 ‘Safe Brake’ & ‘Safe Cutter’
Light Green 12 V 2

27 2 2063 ‘Charge on-off’, Light Amber 12V 1
27 3 2064 Ignition Light, Red 12V 1
27 4 2099 ‘Lights on off’ Light Illum,

Switch White 12V 1
27 5 2063 ‘Choke’, Light Amber 12V 1

28 1006 Disc Spring Washer 
3/8” ID x 13/4” OD 1

29 1976 Washer, 5/8” ID x 1” OD 1
30 2065 Special Nut, Ignition Switch 1
31 2066 Ignition Starter Key 2
32 1608 Safety ‘Cut Out’ Switch (Cutter) 1
33 2068 Hub Cap, Rear Wheel 4
34 1664 Key, 3/16” Sq. Parallel x 2” long 2
35 1515 Transfer ‘16 Horsepower-48” LH’ 1

1518 Transfer ‘16 Horsepower-48” RH’ 1
2105 Transfer ‘16 Horsepower-36” LH’ 1
2106 Transfer ‘16 Horsepower-36” RH’ 1

36 1586 Rear Wheel 2
1662 Hub, Rear Wheel 2
1588 Inner Tube, Rear Wheel 2
1587 Tyre, Rear Wheel 2

37 1538 Front Wheel 2
1541 Hub, Front Wheel 2
1540 Inner Tube, Front Wheel 2
1539 Tyre, Front Wheel 2

38 1501 Mud Guard LH 1
1502 Mud Guard RH 1

39 1650 Foot Rest Mat, Front 2
40 1651 Foot Rest Mat, Rear 2
41 1519 Transfer ‘Westwood’ 1
42 1520 Transfer ‘Gazelle’ 1
43 1525 Transfer ‘Red’ 1
44 1324 Nut, 3/8” UNF Self Lock Hex 8

Item Part No Description Qty

45 1323 Washer, 3/8” Dia. Ord. Plain 22
46 1054 Bolt, 3/8” UNF x 11/2” LG Hex HD 4
47 2060 Pin, Steering Column Cap 2
48 1966 Bolt, 3/8” UNF x 1” LG Hex HD 2
49 1105 Washer, 5/16” Dia. Ord. Plain 28
50 1273 Nut, 5/16” UNF Self Lock Hex 14
51 1334 Bolt, 5/16” UNF x 3/4” LG Hex HD 11
52 1099 Washer, 3/4” ID x 11/4” OD Plain 4
53 1227 Split Pin, 1/8” Dia. x 13/4”LG 2
54 1663 ‘E’ Clip, 3/4” Dia. Shaft 2
55 2034 Setscrew, 3/8” UNC x 3/4” LG Hex HD 4
56 1335 Bolt, 5/16” UNF x 11/4” LG Hex HD 4
57 1969 Nut, 5/16” UNF Thin Lock Hex 2
58 2047 Washer, 5/16” Dia. Single Coil Lock 2
59 1053 Nut, 2BA Self Lock Hex 9
60 1962 Washer, 2BA Dia. Ord. Plain Large 3
61 1225 ‘R’ Clip 1
62 1209 Battery 12V 1
63 2107 Engine Oil Drain Pipe & Plug 1

664 1735 Machine Screw, 2BA x 3/4” LG
Recess Pan HD 3

65 1633 Washer, 3/8” Dia. Internal Shakeproof 4
66 2079 Seat Spring 1
67 2108 Exhaust Pipe 1
68 Not Allocated
69 2030 Setscrew, 1/4” UNC x 3/4” LG Hex HD 1

69A 1331 Washer, 1/4” Dia. Ord. Plain 1
70 1810 Bracket (for Part No. 15008) 1
71 2036 Setscrew, 150 metric, 

M8 x 20mm LG Slot CSK HD 2
72 2029 Setscrew, 4BA x 3/8” LG

Washer Faced Hex HD 2
73 1795 Special Bolt, 1/4” UNF x 11/2” LG 1
74 1795 Stop Piece 1
75 2042 Nut, 1/4” UNF Thin Lock Hex 1

Item Part No Description Qty



Mountfield
Westwood

Page 91983 Parts Catalogue

PARTS LIST FOR:
W16E

Upper Frame, Bonnet & Grille, Console, Electrical, Seat, Steering Wheel, Road Wheels

76 1270 Nut, 1/4” UNF Self Lock Hex 1
77 1680 Spacer, 3/8” ID x 1/2” OD x 3/16” LG 2
78 2046 Washer, 4BA Dia. Single Coil Lock 2
79 2021 Machine Screw,

4BA x 1/2” LG Recess Pan HD 4
80 1806 Cap, Petrol Tank 1
81 1144 Nut, 4BA Self Lock Hex 4
82 2086 Accessory Power Socket 1
83 1654 Transfer, Gear Change 1
84 2076 Transfer, ‘Please Note’ 1
85 2077 Transfer, ‘Safe’ 1
86 2078 Transfer, ‘Important’ 1
87 1509 Transfer, ‘To Start’ 1
88 2080 Loom Tie 2
89 2044 Nut, 150 metric M8 x 1.25mm Pitch

Self Lock Hex 2
90 2085 Briggs & Stratton 16HP Engine,

Electric Start 1
91 2087 Battery Support Tray 1
92 2088 Restraining Bracket (Battery) 1
93 2109 Blanking Plate 1
94 2090 Snap on Connector,

Battery and Lead Terminal (Red) 1
95 2091 Snap on Connector,

Battery and Lead Terminal (Blue) 1
96 2038 Screw, Self Tapping No.10 x 1/2” LG

Recess Pan HD 2
97 1973 Washer, 2BA Dia. Single Coil Lock 2
98 1609 Choke Indicator Switch 1
99 2096 Transfer, ‘Operating Instructions’ 1

Item Part No Description Qty Item Part No Description Qty Item Part No Description Qty



Mountfield
Westwood

Page 101983 Parts Catalogue

PARTS ILLUSTRATION FOR: 
W6R, W6E, W8E, W8C, W11C, W11E, W16E
Under Frame, Steering, Transaxle,
Engine/Transaxle, Transmission, 
Cutter Deck, Controls, Braking, Engine
Exhaust



Mountfield
Westwood

Page 111983 Parts Catalogue

PARTS LIST FOR:
W6R, W6E, W8E, W8C, W11C, W11E, W16E – Under Frame, 

Steering, Transaxle, Engine/Transaxle, Transmission, Cutter Deck, Controls, Braking, Engine Exhaust

1 1974 Chassis, Baby 6 & 8 STD 8 & 11 HP 1
1975 Chassis, 16 HP 1

2 1670 Cutter Engage Rod, Baby 6 HP 1
1671 Cutter Engage Rod, 

Baby 8 HP STD 8 & 11 HP 1
1672 Cutter Engage Rod, 16 HP 1

3 1674 Catch Mount 1
4 1668 Hitch Pivot 1

1809 Hitch Pivot (Twin) 1
5 1673 Bolt, 5/8” UNF x 23/4” LG Hex HD 1
6 1595 Nut, 5/8” UNF Self Locking Hex 1
7 1743 Belt Guide, Baby 6 & 8 HP 1

1677 Belt Guide, STD 8 & 11 HP 1
1678 Belt Guide, 16HP/36 1
1811 Belt Guide, 16HP/48 1

8 1690 Exhaust Pipe, Baby 8, STD 8 & 11HP 1
9 1679 Belt Guide Retaining Pin 1

10 1744 Engine Pulley Block, Baby 6HP 1
1676 Engine Pulley Block,

Baby 8, STD 8, 11 & 16HP 1
11 1745 Engine Pulley, Plates 5” Dia. 

Baby 6HP 1
1558 Engine Pulley, Plates 7” Dia.

Baby 8, STD 8, 11 & 16HP 1
12 1675 Steering Arm 1
13 1976 Washer, 5/8” ID x 1” OD 1
14 1544 Front Axle Beam 1

6451 Axle Beam Centre Spacer 1
15 1550 Track Rod 1
16 1590 Pipe Clip, Size 1” to 11/2” 1
17 1977 Clip (Safety Cut Out Switch) 1
18 1713 Exhaust Silencer, Baby 8, 

STD 8 & 11HP 1
19 1710 Brake Rod 1
20 Not Allocated

Item Part No Description Qty

21 1105 Washer, 5/16” Dia. Ord. Plain 32
22 1323 Washer, 3/8” Dia. Ord. Plain 34
23 1273 Nut, 5/16” UNF Self Locking Hex 17
24 1181 Key, Woodruff No. 6 1
25 1266 Bolt, 5/16” UNF x 13/4” LG Hex HD 4
26 1978 Bolt, 5/16” UNF x 21/2” LG Hex HD 4
27 1200 Bolt, 3/8” UNF x 21/4” LG Hex HD 2
28 1327 Bolt, 5/16” UNF x 1” LG Hex HD 8
29 1666 Washer, 3/8” ID x 13/4” OD Plain 1
30 1324 Nut, 3/8” UNF Self Locking Hex 11
31 Not Allocated
32 1979 Half SIze 3/8” UNF Self Locking Hex 6
33 1663 E Clip, 3/4” Dia. Shaft 2
34 1099 Washer, 3/4” ID x 11/4” OD Plain 4
35 1980 Spacer, 3/4” ID x 11/4” OD x 3/8” LG 2
36 1553 Roll Pin, 1/8” Dia x 11/2” LG 2
37 1054 Bolt, 3/8” UNF x 11/2” LG Hex HD 2
38 1270 Nut, 1/4” UNF Self Locking Fex 1
39 1098 Key, Woodruff No. 13 1
40 1981 Washer, 5/16” ID x 1” OD Plain 1
41 1969 Nut, 5/16” UNF Thin Hex Locking 4
42 1737 Washer, 7/16” Dia. Ord. Plain 1
43 1982 Setscrew 5/16” UNF x 3/4” LG Hex HD 4
44 1633 Washer, 3/8” Dia Internal Shakeproof 7
45 1422 Nut, 3/8” UNF Ordinary Hex 6
46 1225 ‘R’ Clip 2
47 1695 Pivot Hitch Bracket, 

Cutter Engage Rod 1
48 1983 Setscrew, 1/4” UNC x 11/4” LG Hex

HD Washer Faced 7
49 1984 Dowel Pins 1/4” Dia x 3/4” LG 2
50 1156 Bolt, 1/4” UNF x 3/4” LG Hex HD 1
51 1985 Brake Arm 1
52 1986 Brake Arm Extension 1
53 1693 Pivot, Clutch & Brake Rod,

Item Part No Description Qty

Brake Arm Extension 1
54 1233 Split Pin, 1/8” Dia x 3/4” LG 6
55 1964 Nut, 5/16” UNF Binx Locking 1
56 1694 Pivot, Gear change Column and Rod 1
57 1707 Gear Change Rod 1
58 1712 Transaxle Pulley 7” Dia. 1

1446 Transaxle Pulley 5” Dia. 1
59 1688 Transmission Belt Westwood

No. 1045-42-5654 1
60 1238 Grub Screw, 5/16” UNF x 3/8” LG

Hex Socket HD 1
61 1104 Key, Woodruff No. 9 1
62 1987 Setscrew, 5/16” UNF x 3/8” LG Hex HD 1
63 1715 Spacer, Rear Wheel 3/4” ID x 

13/4” OD x 15/8” LG 2
64 1711 Gear Change Arm (Transaxle) 1
65 1738 Bolt, 7/16” UNF x 21/2” LG Hex HD 1
66 1988 Brake Pad (Transaxle) 2
67 1989 Brake Pad Plate (Transaxle) 1
68 1990 Brake Pad Holder (Transaxle) 1
69 1173 Bush, Oil Impregnated Bronze

3/4” ID x 11/4” LG Plain 4
3354 Bush (Large, round) 4
2591 Bush (Square) 4
3355 Bush (Nylon) 4

70 1543 Front Wheel Axle RH 1
71 1547 Front Axle Wheel Axle LH 1
72 1551 Rod End & Ball Joint 4
73 1602 Key, 1/4” Square Parallel x 

1” LG RD Ends 1
74 1557 Drag Link 1
75 1991 Nut, 1/2” UNF Thin Hex Locking 4
76 1992 Setscrew, 1/4” UNF x 3/8” LG Hex HD 1
77 1046 Washer, 1/2” Dia. Ord. Plain 1
78 1995 Support Bracket (Transaxle) 1

Item Part No Description Qty



Mountfield
Westwood

Page 121983 Parts Catalogue

PARTS LIST FOR:
W6R, W6E, W8E, W8C, W11C, W11E, W16E – Under Frame, 

Steering, Transaxle, Engine/Transaxle, Transmission, Cutter Deck, Controls, Braking, Engine Exhaust

79 2048 Washer, 5/16” Dia. Internal Shakeproof 3
80 1331 Washer, 1/4” Dia. Ordinary Plain 1
81 1714 Mounting Stud, Transaxle 1
82 1683 Arm, Jockey Pulleys 1
83 1681 Spacer, 3/8” ID x

3/4” OD x 1/4” LG 4
84 1682 Jockey Pulley 2
85 1994 Washer, 1/2” ID x 3/4” OD 2
86 1706 Belt Guide (Jockey Pulleys) 2
87 1685 Deck Stop 1
88 1995 Disc Brake (Transaxle) 1
89 1996 Circlip, External For 5/8” Dia. Shaft 1
90 1997 Bolt, 3/8” UNF x 13/4” LG Hex HD 2
91 1998 Nut, 2BA Ord Hex 1
92 1609 Safety Cut Out Switch 

(Parking Brake) 1
93 1999 Screw, 2BA x 1/2” LG Slotted RD HD 1
94 2000 Tension Spring 

(Safety Cut Out Switch) 1
95 1970 Washer, 5/16” ID x 7/8” OD Plain 4
96 1966 Bolt, 3/8” UNF x 1” LG Hex HD 1
97 1087 Knob 3
98 1503 Tow Bracket 1
99 1703 Steering Column 1

100 1701 Gear Change Column 1
101 2103 Tension Spring Clutch/Brake Arm 1
102 1457 Roll Pin, 1/8” Dia. x 3/4” LG 1
103 2001 Parking Brake Push Rod 1
104 2002 Pivot Cutter Engage Lever 1
105 2003 Compression Spring (Parking Brake) 1
106 1613 Compression Spring

(Cutter Engage Lever) 1
107 1696 Cutter Engage/Disengage Lever 1
108 Not Allocated
109 Not Allocated

Item Part No Description Qty

109A Not Allocated
110 2008 Space,r 3/8” ID x 3/4” OD x 3/16” LG 1
111 2004 Brake Shaft 1

2009 Brake Shaft Rubber 1
112 1686 Clutch/Brake Arm 1
113 1708 Hanger Cutter Deck Carrier 1
114 2011 Hub Cap 1
115 1705 Gear Change Lever 1
116 1700 Steering Cog 1
117 1699 Steering Column Base 1
118 1698 Bush Steering Quadrant 1
119 1697 Steering Quadrant 1
120 1423 Grease Nipple 1
121 2012 Support Bracket (Steering Quadrant) 1
122 2013 Bolt, 3/8” UNF x 31/2” LG Hex HD 1
123 1812 Bracket 1
124 2014 Bolt, 3/8” UNF x 1/4” LG Hex HD 2
125 2015 Setscrew, 3/8” UNF x 1” LG Hex HD 1
126 2016 Bolt, 3/8” UNF x 11/4” LG Hex HD 1
127 1655 Transfer ‘Disengage’ 1
128 1656 Transfer ‘Engage’ 1
129 1512 Transfer ‘Parking’ 1
130 2017 Transaxle Gearbox, Baby 6 HP 1

2018 Transaxle Gearbox, Baby 8,
STD 8 & 11 HP 1

2019 Transaxle Gearbox, 16HP 1
131 2020 Screw, Self Tap No. 8 x 3/8” LG

Slotted Pan HD 1
132 1973 Washer, 2BA Dia. Locking 1
133 2110 Exhaust Silencer Mounting Bracket 1
134 3901 Steering Bush 2

Item Part No Description Qty Item Part No Description Qty



Mountfield
Westwood

Page 131983 Parts Catalogue

PARTS ILLUSTRATION FOR:
28” Grass Cutter



Mountfield
Westwood

Page 141983 Parts Catalogue

PARTS LIST FOR:
28” Grass Cutter

1 1583 Knob 1
2 1716 Height Selector Rod 1
3 1613 Compression Spring (Selector Rod) 1
4 1058 Screw, Self Tapping No. 8 x 3/4” LG

Recess Pan HD 1
5 1273 Nut, 5/16” UNF Self Lock Hex 9
6 1105 Washer, 5/16” Dia. Ord. Plain 16
7 1717 Quadrant 1
8 1099 Washer, 3/4” ID x 11/4” OD 4
9 1233 Split Pin, 1/8” Dia. x 3/4” LG 4

10 1471 Bolt, 1/4” UNF x 11/2” LG Hex HD 1
11 1331 Washer, 1/4” Dia. Ord. Plain 4
12 1270 Nut, 1/4” UNF Self Lock Hex 3
13 1751 Carrier, Cutter Deck 1
14 1076 Tension Spring (Carrier) 2
15 1614 Carrier Bracket 1
16 1754 Belt Guard 1
17 1553 Roll Pin, 1/8” Dia. x 11/2” LG 1
18 1767 Cutter Drive Belt

Westwood Type 2043-42.5084 1
19 1334 Bolt, 5/16” UNF x 3/4” LG Hex HD 8
20 1006 Disc Spring Washer 3/8” ID x 13/4” OD 2
21 1631 Washer, 25mm ID x 42mm OD 2
22 1753 Pulley, Cutter Drive 1
23 1735 Machine Screw, 2BA x 3/4” LG

Recess Pan HD 2
24 1053 Nut, 2BA Self Lock Hex 2
25 1621 Brake Pad 1
26 1944 Transfer, Westwood Serial No. 1
27 1758 Brake Arm 1
28 1945 ‘O’ Clip 1” Dia. 1
29 1946 Tension Spring (Cutter Brake Arm) 1
30 1723 Pivot Long (Cutter Brake Arm) 1
31 1180 Ball Bearing, Sealed,

25mm ID x 52mm OD x 15mm Deep 2

Item Part No Description Qty

32 1752 Cutter Spindle 1
33 1759 Cutter Brake Cable 1
34 2048 Washer, 5/16” Dia. Internal Shakeproof 1
35 1756 Pivot, Cutter Deck Cable 1
36 1054 Bolt, 3/8” UNF x 11/2” LG Hex HD 1
37 1181 Key, Woodruff No. 6 1
38 1773 Spacer, 1” ID x 13/4” OD x 7/8” LG 1
39 1750 Cutter Deck 1
40 1323 Washer, 3/8” Dia. Ord. Plain 9
41 1324 Nut, 3/8” UNF Self Lock Hex 4
42 1729 Blade Boss 1
43 1760 Cutter Blade, 28” 1
44 1755 Bar Hitch 1
45 1051 Set Screw, High Tensile

3/8” UNF x 1” LG Hex HD 2
46 1731 Pin, 3/8” Dia. x 11/4” LG RD HD 1
47 1757 Cutter Deck Cable 1
48 1733 Spacer, 5/16” ID x 1/2” OD x 1/4” LG 2
49 1727 Belt Guide 1
50 1628 Transfer ‘Low-High’ 1
51 1947 Transfer ‘Warning’ 1
52 1422 Nut, 3/8” UNF Ord Hex 1
53 1633 Washer, 3/8” Dia Internal Shakeproof 1
54 1327 Bolt, 5/16” UNF x 1” LG Hex HD 1

Item Part No Description Qty Item Part No Description Qty



Mountfield
Westwood

Page 151983 Parts Catalogue

PARTS ILLUSTRATION FOR:
36” Grass Cutter



Mountfield
Westwood

Page 161983 Parts Catalogue

PARTS LIST FOR:
36” Grass Cutter

1 1583 Knob 1
2 1716 Height Selector Rod 1
3 1613 Compression Spring (Selector Rod) 1
4 1058 Screw, Self Tapping No. 8 x 3/8” LG

Recess Pan HD 1
5 1273 Nut, 5/16” UNF Self Lock Hex 7
6 1105 Washer, 5/16” Dia. Ord. Plain 16
7 1717 Quadrant 1
8 1099 Washer, 3/4” ID x 11/4” OD 4
9 1553 Roll Pin, 1/8” Dia. x 11/2” LG 4

10 1471 Bolt, 1/4” UNF x 11/2” LG Hex HD 1
11 1331 Washer, 1/4” Dia. Ord. Plain 4
12 1270 Nut, 1/4” UNF Self Lock Hex 3
13 1718 Carrier, Cutter Deck 1
14 1076 Tension Spring (Carrier) 2
15 1614 Carrier Bracket 1
16 1719 Belt Guard 1
17 1720 Deflector 1
18 1721 Cutter Drive Belt

Westwood Type 1075-42.4908 1
19 1051 Setscrew, High Tensile 3/8” UNF x

1” LG Hex HD 2
20 1006 Disc Spring Washer

3/8” ID x 13/4” OD 4
21 1631 Washer, 25mm x 42mm OD Thin 6
22 1623 Pulley, Cutter Drive 2
23 1735 Machine Screw, 2BA x 3/4” LG

Recess Pan HD 4
24 1053 Nut, 2BA Self Lock Hex 4
25 1621 Brake Pad 2
26 1944 Transfer, Westwood Serial No. 1
27 1722 Brake Arm 1
28 1225 ‘R’ Clip 2
29 1946 Tension Spring (Cutter Brake Arm)
30 1724 Pivot, Short (Brake Arm) 1

Item Part No Description Qty

31 1180 Ball Bearing, Sealed
25mm ID x 52mm OD x 15mm Deep 4

32 1725 Cutter Spindle 2
33 1726 Cutter Brake Cable 1
34 1727 Belt Guide 1
35 1422 Nut, 3/8” UNF Ord. Hex 1
36 1633 Washer, 3/8” Dia Internal Shakeproof 1
37 1728 Cutter Deck 1
38 1323 Washer, 3/8” Dia. Ord 8
39 1324 Nut, 3/8” UNF Self Lock. Hex 2
40 1729 Blade Boss 2
41 1626 Cutter Blade 18” 2
42 1730 Bar Hitch 1
43 1948 Setscrew High Tensile,

3/8” UNF x 11/4” LG Hex HD 2
44 1731 Pin, 3/8” Dia. x 11/4” LG RD HD 1
45 1732 Cutter Deck Cable Assy. 1
46 1733 Spacer, 5/16” ID x 1/2” OD x 1/4” LG 5
47 1181 Key, Woodruff No. 6 2
48 1054 Bolt, 3/8” UNF x 11/2” LG Hex HD 1
49 2048 Washer, 5/16” Dia. Internal Shakeproof 1
50 1628 Transfer “Low-High” 1
51 1947 Transfer “Warning” 1
52 1756 Pivot, Cutter Deck Cable 1
53 1945 ‘O’ Ring 1
54 1233 Split Pin, 1/8” Dia. x 3/4” LG 4
55 1334 Bolt, 5/16” UNF x 3/4” LG Hex HD 5
56 1327 Bolt, 5/16” UNF x 1” LG Hex HD 3

Item Part No Description Qty Item Part No Description Qty



Mountfield
Westwood

Page 171983 Parts Catalogue

PARTS ILLUSTRATION FOR:
48” Grass Cutter



Mountfield
Westwood

Page 181983 Parts Catalogue

PARTS LIST FOR:
48” Grass Cutter

1 1809 Hitch Pivot 1
2 1794 Bar Hitch LH 1

1793 Bar Hitch RH 1
3 1249 Pin, 3/8” Dia x 13/4” LG RD HD 4

3A 1731 Pin, 3/8” Dia x 11/4” LG RD HD 4
4 1945 ‘O’ Clip 1” Dia. 8
5 1770 Cutter Deck Cable 2
6 1785 Wheel Frame RH 1
7 1786 Wheel Frame LH 1
8 1949 Blade Disc 2
9 1950 Blade Disc Hub 2

10 1951 Bearing Housing (Bottom) 2
11 1952 Polystyrene Pad 2
12 1789 Wheel Bracket 4
13 1791 Castor Wheels 4
14 1953 Cutter Blade 4
15 1954 Setscrew, High Tensile M12mm Dia x 

20mm LG Socket Csk HD 4
16 1180 Bail Bearing, Sealed

25mm ID x 52mm OD x 15mm Deep 4
17 1955 Bearing Housing (Top) 2
18 1775 Toothed Pulley 2
19 1779 Cutter Spindle (Short) 1

19A 1781 Cutter Spindle (Long) 1
20 1783 Belt/Pulley Guard 1
21 1777 Toothed Belt Type HTD 17608M20 1
22 1778 Belt Bridge 1
23 1623 Pulley, 7” Dia. Engine/Cutter Drive 1
24 1771 Drive Belt 

Westwood Type 2053-42-5085 1
25 1772 Pulley Guard 1
26 1957 Brake Arm 1
27 1621 Brake Pad 1
28 1076 Tension Spring 5
29 1614 Carrier Bracket 2

Item Part No Description Qty

30 1768 Carrier Cutter Deck 1
31 1716 Height Selector Rod 1
32 1583 Knob 1
33 1756 Pivot, Cutter Deck Cable 2
34 1769 Quadrant Reinforcing Bracket 1
35 1717 Quadrant 1
36 1958 Deck Stop 1
37 1225 “R” Clip 1
38 1553 Roll Pin, 1/8” Dia x 11/2” LG 1
39 1792 Bush, 5/16” ID x 1/2” OD x 2” LG 4
40 1959 Spacer, 5/16” ID x 3/4” OD x 17/8” LG 1
41 1956 Screw Self Tapping Size No. 10

1” LG Recess Pan HD 6
42 1054 Bolt, 3/8” UNF x 11/2” LG Hex HD 2
43 1323 Washer, 3/8” Dia Ord Plain 16
44 1324 Nut, 3/8” UNF Self Locking Hex 12
45 1233 Split Pin, 1/8” Dia x 3/4” LG 6
46 1312 Bolt, 5/16” UNF x 3” LG Hex HD 4
47 1273 Nut, 5/16” UNF Self Lock Hex 10
48 1105 Washer, 5/16” Dia. Ord. Plain 18
49 1960 Jointing 1/2” wide x 1/8” thick

Self Adhesive lgth
50 1733 Spacer, 5/16” ID x 1/2” OD x 1/4” LG 6
51 1471 Bolt, 1/4” UNF x 11/2” LG 3
52 1331 Washer, 1/4” Dia Ord Plain 7
53 1270 Nut, 1/4” UNF Self Lock Hex 1
54 1613 Compression Spring (Selector Rod) 1
55 1961 Setscrew, 5/16” UNF x 1/2” LG Hex HD 8
56 1666 Washer, 3/8” ID x 13/4” OD 4
57 1962 Washer, 2BA Ord. Plain, Large 6
58 1181 Key, Woodruff No 6 4
59 1782 Washer, 7/8” Dia Ord Plain 4
60 1963 Flanged Bush Steel, 5/16” ID x 3/8” LG 1
61 1046 Washer, 1/2” dia. Ord. Plain 33
62 1964 Nut, 5/16” UNF Binx Lock Hex 2

Item Part No Description Qty

63 1965 Cutter Brake Cable 1
64 1053 Nut, 2BA Self Lock Hex 6
65 1735 Machine Screw, 2BA x 3/4” Lg

Recess Pan HD 2
66 1051 Setscrew, High Tensile

3/8” UNF x 1” LG Hex HD 2
67 1773 Spacer, 1” ID x 13/4” OD x 7/8” LG 1
68 1148 Bolt, 2BA x 3/4” LG Hex HD 4
69 1966 Bolt, 3/8” UNF x 1” LG Hex HD 8
70 1948 Setscrew, High Tensile

3/8” UNF x 11/4” LG Hex HD 2
71 2048 Washer, 5/16” Internal Shakeproof 10
72 1972 Bolt, 5/16” UNF x 31/4” LG Hex HD 1
73 1006 Disc Spring Washer 

3/8” ID x 13/4” OD 2
74 1632 Washer, 25mm ID x 42mm OD Thick 3
75 1694 Pivot Brake Arm Cable 1
76 1973 Washer, 2BA Single Coil Lock 6
77 1968 Setscrew, 3/8” UNF x 3/4” LG Hex HD 4
78 1334 Bolt, 5/16” UNF x 3/4” LG Hex HD 6
79 1969 Nut, 5/16” UNF Thin Lock Hex 1
80 1970 Washer, 5/16” ID x 7/8” OD 1
81 1971 Washer, 5/16” ID x 3/4” OD 1
82 1631 Washer, 25mm ID x 42mm OD Thin 3
83 1058 Screw, Self Tapping No 8 x 3/8” LG

Recess Pan Head 1
84 1099 Washer, 3/4” ID x 11/4” OD Plain 3
85 1944 Transfer Westwood Serial No 1
86 1784 Cutter Deck 48” 1
87 1628 Transfer “Low-High” 1
88 1947 Transfer “Warning” 2

Item Part No Description Qty



Mountfield
Westwood

Page 191983 Parts Catalogue

PARTS ILLUSTRATION FOR:
48” Grass Cutter Mk2 with 
Contra-Rotating Blades
Parts Illustration W16 (All Parts Not
Listed are as W8 and W11)

BONNET, PETROL TANK, BELT GUARD & HITCH

REAR GRASS DEFLECTOR



Mountfield
Westwood

Page 201983 Parts Catalogue

PARTS LIST FOR:
48” Grass Cutter Mk2 with Contra-Rotating Blades

(Supplementary Parts List W16, All Parts Not Listed are as W8 and W11)

1 866 Height Adjuster Knob 1
2 1070 Selector Rod 1
3 903M Spring 1
4 78 Setscrew 7
5 2050 Carrier Cutter Deck 1
6 713 Bolt 1/4” x 11/2” 2
7 520 Washer 1/4” 12
8 1089 Nyloc 1/4” 7
9 907 Carrier Bracket 1

10 1071 Quadrant 1
11 2051 Quadrant Bracket 1
12 386 Bolt 1/4” x 1/2” 3
13 142 Washer 3/4” 3
14 524 Bolt 5/16” x 3/4” 4
15 148 Washer 5/16” 16
16 391 Nyloc 5/16” 8
17 337 Split Pin 4
18 1086 Cable Spacer 2
19 2033 Pivot 2
20 2052 Cable 2
21 66 Bolt 3/8” x 1” 16
22 510 Washer 3/8” 30
23 511 Nyloc 3/8” 16
26 446 Bolt 5/16” x 3” 4
27 926 Washer 25mm 6
28 916 Pulley 7” 1
29 2053 Belt 1
30 2054 Pulley Guard 1
31 2055 Spacer 5/8” 1
32 2056 Spacer 1/4” 1
33 2057 Toothed Pulley 2
34 1472 Toothed Belt 1
35 2059 Belt Guide 1
36 2060 Cutter Spindle, Small 1
37 2061 Cutter Spindle, Large 1

Item Part No Description Qty

38 268 Key 3
39 267 Bearing 4
40 2062 Blade Boss - OBSELETE 2
41 1073 Blade 24”, Left Hand 2

3341 Blade 24”, Right Hand 2
42 2064 Belt/Pulley Guard 1
43 2065 Cutter Deck 1
44 2068 Wheel Frame, Height Adjuster 2

44A 2069 Wheel Frame, Height Adjuster Plate 2
45 2066 Wheel Frame, Right Hand 1
46 2067 Wheel Frame, Left Hand 1
47 2070 Wheel Bracket 4
48 2071 Wheel Bracket Bush 2
49 2072 Wheel 4
50 2073 Wheel Bush 4
51 57 Washer 1/2” 16
52 2074 Bar Hitch, Right Hand 1
53 2075 Bar Hitch, Left Hand 1
54 1084 Pin 11/4” 4
55 350 Pin 13/4” 4
56 528 Setscrew 2
57 927 Star washer 3/8” 2
58 210 Screw 2BA x 3/4” 2
59 677 Nut 2BA 2
60 68 Bolt 3/8” x 11/2” 6
61 831 Roll Pin 1/8” dia. x 11/2” long 1
62 328 R Clip 8
63 108 Spring 4
64 2063 Washer 4
65 1030 Washer (3/8” Special) 4
66 2097 Tab Washer 2
67 1040 Spacer 1/4” 2
68 2076 Bolt (1/4” Special) 1
69 387 Nut 1/4” 2
70 2077 Stop 1

Item Part No Description Qty

71 714 Star Washer 5/16” 4
72 524 Bolt 3/8” x 3/8” 4
73 2078 Bonnet 1

74(NI) 2079 ‘W’ Transfer, Right Hand 1
75A 2080 ‘W’ Transfer, Left Hand 1
75(NI) 2081 ‘Westwood’ Transfer, Right Hand 1
75A 2082 ‘Westwood’ Transfer, Left Hand 1

76 2083 Beading 2
77 2084 Petrol Tank 1
78 20-85 Petrol,Tank Cap 1
79 2086 Choke Switch 1
80 2088 Hitch Bracket 1
81 2089 Bracket (for Hitch Bracket) 1
82 2090 Engine Belt Guide 1
83 2091 Engine Belt Guide Bracket 1
84 2093 Petrol Filter 1
85 2095 Petrol Filter Pipe Clips 3
86 2092 Control Panel 1
87 2096 Rubber Flap 1
88 2087 Choke Switch Cable 1
89 8 Washer 2
90 2094 Petrol Filter Pipes 1

Item Part No Description Qty


